PARTS LIST - GRASS CATCHER

- MODEL: 43/46-N

index Part index Part

No. No. D No. No. Description

1 012500 Bracket - Mounting RH 23 176453 Strap - rubber w/metal hook
2 012492 Bracket - Mounting LH 24 020560 Hook - hold-down

3 382143 Bott - Hex 5/16-18 x 1 {Grade 8} 25 382119 Nut-push

4 616342 Nut- Hex 5/16-18 Center iock 26 114272 Tube - discharge, upper

5 382135 Washer - Flat5/16 27 020339 Latch - upper tube

6 020347 Frame - bag support 28 715052 Boit - Hex 1/48-20x 3/4

7 489013 Pin - clevis 29 616375 Nut- Hex 1/4-20 ctr. lock

& 616227 Hairpin Cotter 30 114545 Chute - lower, 43 inch deck
g 020362 Rod - support 087361 *Chute - lower, 45 inch deck
10 114238 Cover - grass caicher 31 098558 Lever - chute isich 43 inch deck
11 450858 Screw - taptite 1/4-20 x 3/4 34 0B8054 Lever - chute latch 46 inch deck
12 382085 Screw - taptite 1/4-20x 1 1/2 35 159483 Screw - tap 5/16-18x 1/2
13 382083 Spacer 36 110130 Tip - laich lever

14 382101 Spacer 37 715292 Bolt-bhex1/4-20x 1

15 114314 Screen - Vent 38 159814 Boit-eye 5/16-18x2

16 114306 Batfie - grass deflector 39 150136 Nut- hex Keps 5/16-18

17 155481 Screw - slotted 1/4-20 x 5/8 40 161166 Bag - grass cobector, w/frame
18 460923 Washer - flat 1/4 41 005751 Decal - DANGER

19 715037 Nut- hex Keps 1/4-20 42 187328 Decal - Full Indicator

20 114322 Lid - grass caicher 43 159509 Washer

21 020867 Rod - pivot

22 382127 Pin-cotter

*This chute is not included in kit. 1t is shipped with
Modei 720 riding mower.

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Usse of
service replacement parts other
than original equipmant parts may
void your warranty.

S/N 230086
O/M 188342

375 .




